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Western £.0. Box 4200 , j
Technologies Durango. Colorado 81302

inc. Phone: (970) 375-9033 PHYSICAL PROPERTIES
The Quality People Fax: (970) 375-9034 OF SOILS & AGGREGATES
Since 1955
Date of Report 11-24-04
Client BNC ENVIRONMENTAL SERVICES, INC. Job No. 3164JN120
13431 CULLEN BLVD. Event / Invoice No. 315640488-01 Lab No. 1201105-1
HOUSTON, TX 77047 Authorized by SHAWN COOPER Date 11-05-04
Sampled by J. JOHNSON Date 11-05-04
Submitted by J. JOHNSON Date 11-056-04
Project WILLIAMS FIELD SERVICES EVAPORATION POND Location DURANGO, CO
Contractor N/A Arch. / Engr. N/A
Type / Use of Material BROWN SILTY CLAY/BACKFILL Supplier / Source NATIVE
Sample Source / Location EVAPORATION POND EXCAVATION Source / Location Desig. By CLIENT Date 11-05-04
Testing Authorized : DG98A
Special Instructions :
TEST RESULTS
SIEVE ANALYSIS : LABORATORY COMPACTION CHARACTERISTICS : ASTM D698 METHOD A
FINER THAN NO. 200 :
A i - _
SIEVE S pasena s | SPECIFICATION ! ; SAMPLE PREPARATION: X)wer [] bRy
RAMMER USED:
[X] 2 IN. CIRCULAR FACE OTHER
MECHANICAL X] MANUAL
105.0
Lo
E MAXIMUM DENSITY, LBEFTS & 100.4
= OPTIMUM MOISTURE CONTENT, % = 19.2
3
é 100.0 ; OVERSIZE AGGREGATE :
2 P SaE. ' B ASSUMED BULK SPECIFIC GRAVITY :2.65
- AR i - ASSUMED ABSORPTION, % : 1.0
Z o —— = . % OVERSIZE IN LAB SAMPLE : 0
> :
o 9.0 ASSUMED SPECIFIC GRAVITY : 2.65
- i - ' IN ZERO AIR VOID CURVE
13.8 18.6 23.4
MOUISTURE, % DRY WEIGHT
TEST PROCEDURE RESULT | SPECS TEST PROCEDURE RESULT | SPECS
LIQUID & PLASTIC PROPERTIES : RESISTANCE TO DEGRADATION OF SMALL-SIZE COARSE
RO A 5 AGGREGATES BY ABRASION :
ESTIMATED % RETAINED ON NO. 40 PLASTIC LIMIT < GRADING 100 REV, % LOSS <
SAMPLE AIR DRIED YES NO  PLASTICITY INDEX = GRADING 600 REV, % LOSS &
MOISTURE CONTENT : SPECIFIC GRAVITY :
PORTION TESTED % DRY WEIGHT = MAX. PARTICLE SIZE, IN. SPECIFIC GRAVITY @ 20°C
EXPANSION / COMPRESSION PROPERTIES OF COMESIVE SOIL : pH DETERMINATION :
Wy PRaceauas EXPANSION [} COMPRESSION, % & pH 2
MAXIMUM SWELL PRESSURE, KSF < SOLUBLE SALTS :
SURCHARGE, KSF PPM
INITIAL WATER CONTENT, % DRY DENSITY, PCF MINIMUM RESISTIVITY :
OHM-CM =
SOIL CLASSIFICATION : GROUP SYMBOL:
NAME:
Comments :
Copies to : GLIEMT - (1} THE SERVICES REFERRED TO HEREIN WERE PERFORMED IN ACCORDANCE

WITH THE STANDARD OF CARE PRACTICED LOCALLY FOR THE REFERENCED
METHODI{S) AND RELATE ONMLY TO THE CONDITIONISI OR SAMPLES
TESTED AS STATED HEREIN, WESTERN TECHNOLOGIES INC. MAKES NO
OTHER WARRANTY OR REPRESENTATION, EXPRESSED 08 IMPLIED, AND
HAS NOT CONFIRMED INFORMATION INCLUDING SOURCE OF MATERIALS
SUBMITTED BY OTHERS,

REVIEWED BY\{))

““ﬂ"'mﬁﬂ LY



Western P.0. Box 4200
Technologies Durango. Colorado 81302

Phone: (970) 375-9033
g, e Fax 670) 375.8054 SOIL / AGGREGATE
iy FIELD UNIT WEIGHT TESTS
(FIELD DENSITY)
Date of Report 11-23-04
Client BNC ENVIRONMENTAL SERVICES, iNC. | Job No. 3154JM120 Page 1 of 1
13431 CULLEN BLVD. Event/lnvoice No. 315640488-02
HOUSTON, TX 77047 Authorized By CLIENT Date 11-15-04

Tested By J. FREESTONE Date 11-16-04

Client BNC ENVIRONMENTAL SERVICES, INC.

Project WILLIAMS FIELD SERVICES EVAPORATION POND

Location DURANGO, CO

Test Locations Designated By CLIENT

Test Procedures in-Place Unit Weight : ASTM D2922 Moisture Content : ASTM D3017

Gauge : Make TROXLER Model 3440 Serial No.23327 Standard Count: Unit Weight 2524 H20 635
- " IN-PLACE CHARACTERISTICS LAB CHARACTERISTICS COMPACTION REQUIREMENTS
: TEST ' '
Hole Moistura Dry Unit Maximum Dry Optimum % of IEEHFDHM ANCE
NO. f Weight |Oversize| 1D Unit Weight Moisture Maximum Dry Moisture Compaction
iﬂuﬁa ufn“wﬂﬁt L bf f::gu. ft. % ibf / cu??t. % Unit Welight 9% % “'i"—'f*cf ED ¥
S 26.3 85.7 0 1 100.4 18.2 95 95 —.JE§ .
2 | 20.9 101.6 0 i 1004 19.2 100 + 95 YES
3 20.3 99.9 0 1 100.4 19.2 100 9% | YES @
4 20.3 101.7 0 1 100.4 19.2 100 + 95 | VES .
B 19.1 102.3 1] 1 1004 :  19.2 100 + | 96 |  YES
=8 20.4 101.3 0 1 100.4 19.2 100 + 95 YES
| | ay
N N
-
| - - -
- P
P TEST LOCATION, VERTICAL ;
. NO. TEST LOCATION, HORIZONTAL _ aﬂpﬁg:‘;m‘aﬁ Elevation * MATERIAL TESTED "
| 1 1 60'N, 40' W OF E CORNER OF EVAPORATION POND FLOOR 0.7 100.0 [ SUBGRADE s )
L 2 , 75' N, 60' W OF E CORNER OF EVAPORATION POND FLOOR 0.7 100.0 SUBGRADE L i
| 3 1100' S OF N CORNER OF EVAPORATION POND FLOOR 0.7 100.0 | SUBGRADE L
i 4 ;. B0'NOF S CORNER OF EVAPORATION POND FLOOR 0.7 100.0 SUBGRADE o
! 5 | 60°' N, 38' E OF W CORNER OF EVAPORATION POND FLOOR _ 0.7 100.0 SUBGRADE S
- 6 | 40'S, 50' E OF W CORNER OF EVAPORATION POND FLOOR | 0.7 100.0 SUBGRADE L :
.““-"_ J .
o s
T e
o - S ——
i : =
— " ——

D
|
i
[
H
i

LABORATORY DATA & COMPACTION CHARACTERISTICS

N I
| LABID. | ol kg, DESCRIPTION OF MATERIAL SOURCE OF MATERIAL MO n g | Waximunt DRY UNIT | TesT METHOD
. 131540488-01 | BROWN SILTY CLAY EVAPORATION POND EXCAVATION 19.2 1004 | D698-A
i._._,._.,,_.__,._m._.... fommeimee :
SRS NS S e _ S R A

CHTE T DN S — L

Comments: * DATUM 100 = TOP OF FLOOR

TESTING WAS PERFORMED PER LOCAL INDUSTRY PRACTICES THAT MAY IMCLUDE SUGHT
DEVIATIONS FROM THE STANDARDS.

Distribution : CLIENT - (1} TESTS REPORTED HEREIN ARE INDICATIVE OF CONDITIONS FOUND AT THE EXACT LOCATION
AND TIME OF TESTING ONLY, THE ABOVE SERVICES AND REPORT WERE PERFORMED
PURSUANT TO THE TERMS AND CONDITIONS OF THE CONTRACT BETWEEN WT AND
CLIENT. WT WARRANTS THAT THIS WAS PERFORMED UNDER THE STANDARD OF
AEASONABLE CARE APPLICABLE TO SUCH TESTING GENERALLY. NO OTHER WARRANTY
GUARANTY, OR REPRESENTATION, EXPRESSED OR IMPLIED, 1S INCLUDED OR INTENDED.

REVIEWED BY - B. az:mg LL







* TRI / Environmental, inc.
A Texas Research Intemational Company

December 3, 2004
Mail To: Bill To:

Mr. Shawn Cooper <= Same (P.O. #: 1538-01)
BNC Enviromental Services, Inc.

13431 Cullen Blvd.

Houston, TX 77047

email: scooper@bncenv.com
email: Idean@bncenv.com - Lucinda Dean

Dear Mr.Cooper:

Thank you for consulting TRI/Environmental, Inc. (TRI) for your geosynthetics testing needs.
TRI is pleased to submit this final report for laboratory testing.

Proiect: Williams Energy - Ignacio Plant - Durango, CO
TRI Job Reference Number: E2213-93-06

Material(s) Tested: 16 Heat Fusion Weld(s)

Test(s) Requested: SAME DAY Peel and Shear

(ASTM D 6392/GRI GM19/D 4437/NSF 54)

Adhesion failure (100% Peel)
Break in sheeting away from Seam edge
Break in sheeting at edge of seam

Break in sheeting after some adhesion failure - partial peel

Separation in the plane of the sheet (leaving the bond intact)
Film tearing bond (all non "AD" failures)

100% peel

If you have any questions or require any additional information, please call us at
1-800-880-8378.

Sincerely,

Melissa Hunter

Project Manager

Geosynthetic Services Division
www.GeosyntheticTesting.com

nage 1of 9
GeosyntheticTesting.com
8063 Bee Caves Road / Austin, TX 78733/ 512 263 2101 / fax: 512 263 2558



TRI / Environmental, Inc.
A Texas Research Intemational Company

AR

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - ignacio Plant - Durango, CO

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2213-93-06

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-1
Weld: Heat Fusion
Peel A
- Peel Strength (ppi) 137 137 135 140 138
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE  SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
-, Peel Strength (ppi) 135 126 125 130 127
o Peel Incursion (%) <10 <10 <10 <10 <10
-E Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 177 178 177 170 174
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-2
Weld: Heat Fusion
Peel A
< Peel Strength (ppi) 149 142 142 140 146
o Peel incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
. Peel Strength (ppi) 143 125 129 123 145
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FT1B
Shear
Shear Strength (ppi) 183 184 186 179 180
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 2 of 8

Gebsynthetinﬁaﬁng.cum
9063 Bee Caves Road / Austin, TX 78733/ 512 263 2101 / fax: 512 263 2558
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TRI / Environmental, Inc.
A Texas Research Intemational Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - Ignhacio Plant - Durango, CO

Material: HDPE

SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2213-93-06

PARAMETER
Sample ID: DS-3
Weld: Heat Fusion

Side B

Peel Strength (ppi)

Peel Incursion (%)

Peel Locus of Failure Code
Peel NSF Failure Code

Peel Strength (ppi)

Peel Incursion (%)

Peel Locus of Failure Code
Peel NSF Failure Code

Shear Strength (ppi)
Shear Elongation @ Break (%)

Sample ID: DS-4

Weld:

Side A

Side B

Heat Fusion

Peel Strength (ppi)

Peel incursion (%)

Peel Locus of Failure Code
Peel NSF Failure Code

Peel Strength (ppi)
Peel Incursion (%)
Peel Locus of Failure Code

Peel NSF Failure Code

Shear Strength (ppi)
Shear Elongation @ Break (%)

136
<10
SE

FTB

133
<10
SE

FTB

185
>50

125
<10
Sk

FTB

125
<10
SE

FTB

179
>50

TEST REPLICATE NUMBER
2 3 4
131 143 138
<10 <10 <10
SE SE SE
FTB FTB FTB
123 125 132
<10 <10 <10
SE SE SE
FTB FTB FTB
182 186 181
>50 >50 >50
128 131 131
<10 <10 <10
SE SE SE
FTB FTB FTB
139 127 139
<10 <10 <10
SE SE SE
FTB FTB FTB
179 183 176
>50 >50 >50

137
<10
SE

FTB

138
<10
SE

FTB

177
>50

136
<10
SE
FTB

145
<10
SE

F1B

185
>50

MEAN

Peel A

| B

H}J

Shear
182

Peel A

FPeel B
13

Shear
180

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 3of 9
GeosyntheticTesting.com

0063 Bee Caves Road / Austin, TX 78733 / 512 263 2101 / fax: 512 263 2558
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TRI / Environmental, Inc.
A Texas Research Intemational Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - Ignacio Plant - Durango, CO

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2213-93-06

TEST REPLICATE NUMBER
PARAMETER | 1 2 3 4 5 MEAN
Sample ID: DS-5
Weld: Heat Fusion
Peel A
 Peel Strength (ppi) 120 151 146 126 141
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FIB FTB FTB FTB FTB
Peel B
- Peel Strength (ppi) 139 143 151 147 140
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 181 182 187 185 186
Shear Elongation @ Break (%) >80 >50 >50 >50 >50
Sample ID: - DS-6
Weld: Heat Fusion
Peel A
« Peel Strength (ppi) 134 136 128 128 136 132
o ceel incursion (%) <10 <i0 <i0 <10 <10
&5 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
- Peel Strength (ppi) 134 140 131 132 147
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 171 177 179 179 175
Shear Elongation @ Break (%) >50 >50 >50 >50 >50 |

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.

TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 4 of 9
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TRI / Environmental, Inc.
A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: BNC Enviromental Services, Inc.

Project: Williams Energy - lgnacio Plant - Durango, CO

Material: HDPE

SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2213-93-06

TEST REPLICATE NUMBER
PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-7 |
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 140 144 152 151 148
< ;
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB  FTB FTB FTB FTB
Peel B
., Peel Strength (ppi) 124 133 128 124 126 |
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE  SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 180 178 182 177 180
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sampie ID: DS-8
Weld: Heat Fusion
Peel A
« Peel Strength (ppi) 149 147 153 148 155 |
o Peelincursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FT8B FTB
Peel B
. Pesl Strength (ppi) 129 121 151 138 148
o Peel Incursion (%) <10 <10 <10 <i0 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 176 190 186 187 176
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test resulis reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

paged of 9
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TRI/ Environmental, Inc.
A Texas Research Intemational Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - Ignacio Plant - Durango, CO

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2213-93-06

PARAMETER

Sample ID DS-9

Weid: Heat Fusion
< Peel Strength (ppi)

o Peel Incursion (%)

& Peel Locus of Failure Code

Side B

Sample ID:
Weld:

Peel NSF Failure Code

Peel Strength (ppi)

Peel Incursion (%)

Peel Locus of Failure Code
Peel NSF Failure Code

Shear Strength (ppi)
Shear Elongation @ Break (%)

DS-10
Heat Fusion

Peel Strength (ppi)
Peel incursion (%)
Peel Locus of Failure Code

Peel NSF Failure Code

Peel Strength (ppi)

Peel Incursion (%)

Peel Locus of Failure Code
Peel NSF Failure Code

‘Shear Strength (ppi)

Shear Elongation @ Break (%)

145
<10
SE

FTB

136
<10
SE

FTB

188
>50

150
<10
SE

FTB

155
<10
SE

FTB

172
>50

TEST REPLICATE NUMBER
2 3 4

142 153 143
<10 <10 <10
SE SE SE

FTB FTB FTB

144 134 136
<10 <10 <10
SE SE SE
FTB FTB FTB

186 189 190
>50 >50 >50

154 145 148
<10 <10 <10
SE SE  SE
FTB FTB  FTB

139 152 151
<10 <10 <10
SE SE SE
FTB FTB FTB

170 171 173
>50 >50 >50

143
<10
SE

FTB

130
<10
SE

FTB

190
>50

140
<10
SE

FTB

155
<10
SE

F1B

170
>50

MEAN

Peel A
145 |

Peel B

Shear

Peel A

Peel B

Shear

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 6 of 9
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TRI / Environmental, Inc.
A Texas Research intemational Company

AR

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - lgnacio Plant - Durango, CO

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2213-93-06

TEST REPLICATE NUMBER
PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-11
Weld: Heat Fusion
Peel A
« Peel Strength (ppi) 132 120 132 133 129
o Peel Incursion (%) <10 <10 <10 <10 <10
> Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB  FTB
Peel B
-, Peel Strength (ppi) 129 131 130 130 132
o Peel incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FIB FTB FTB FTB  FTB
Shear
Shear Strength (ppi) 187 186 186 187 187
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sampie ID: DS-12
Weld: Heat Fusion
Peel A
« Peel Strength (ppi) 132 145 131 135 138
o Peel Incursion (%) <10 <i0 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
-, Peel Strength (ppi) 148 144 145 149 143
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 174 173 172 175 171
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 7 of 9
GeosyntheticTesting.com
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TRI / Environmental, Inc.
A Texas Research Intemational Company

AR

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - Ignacio Plant - Durango, CO

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2213-93-06

TEST REPLICATE NUMBER
PARAMETER 1 2 3 4 5 MEAN
Sample ID DS-13
Weld: Heat Fusion
Peel A
 Peel Strength (ppi) 148 148 154 141 139
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
. Peel Strength (ppi) 145 129 127 140 128
o Peel Incursion (%) <10 <10 <10 <10 <10
&5 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 188 186 187 187 186
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-14
Weld: Heat Fusion
Peel A
- Peel Strength (ppi) 128 128 125 133 130
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code S S SE SE SE
Peel NSF Failure Code FTB 1B FTB FTB FTB
Peel B
. Peel Strength (ppi) 135 123 124 125 141
o Peel Incursion (%) <10 <10 <10 <10 <10
&5 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 159 156 159 161 164
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 8 of 9
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TRI / Environmental, Inc.
A Texas Research Intemational Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: BNC Enviromental Services, Inc.
Project: Williams Energy - ignacio Plant - Durango, CO

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2213-93-06

TEST REPLICATE NUMBER
PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-15
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 116 126 128 125 118
T Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
. Peel Strength (ppi) 120 133 126 124 121 125 1
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB  FTB
Shear
Shear Strength (ppi) 155 147 154 146 152 51 |
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-16
Weld: Heat Fusion
Peel A
< Peel Strength (ppi) 130 141 130 124 127
o Peel incursion (%) <10 <10 <10 <10 <10
&3 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB  FTB
Peel B
-, Peel Strength (ppi) 127 121 124 124 123
o Peel Incursion (%) <10 <10 <10 <10 <10
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 152 150 152 152 154
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test resulls reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 9 of 9
GeosyntheticTesting.com
9063 Bee Caves Road / Austin, TX 78733 / 512 263 2101 / fax: 512 263 2558



' th 2000 W. Marshall Drive Grand Prairle, Texas 76051 USA

| ~ 888-765-9359 §72-337-T113 FAX 972-337-7233
CERTIFICATION DOCUMENTS

To: Lone Star Lining Company Date: 11/22/2004
1201 Sturgeon Court Suite 123 Poly-Flex Proj #: 240815
Arlington, TX 76001 Customer PO: 24027-1

Project Name: Williams Field

Attn: Kent Jett

Emall: kent@ionestariiningco.com

Number of pages Including cover: 7

Departure Date: 11/18/2004 Trip No: 208569

Destination: Durango, CO Order: 635060

Carrier:

Additional Notes:

Distribution of Documents:

Shipment Inspection Sheet: 1

~ Roli Certification: 3

Resin Certification: 2

Other:

Attached please find documents for the above referenced shipment. Please let us know
if you have any questions.

4
// / A/
Russell Searcey

1-888-7685-9359 ext 7269

Sincerely,



blE R i IFIbATiUN Orl E'E r o .I:_)_;ATE: 'No;remberﬁl 22, .2004 .

PROJECT NO: 240815 ORDER NO:

~ ASTM METHOD 05199 04333 D6693 | D6693 693 Dssss D5596

ey

AD-6-04
A0-6-04
A0-6-04

635060

POLY-FLEX, INC.

2000 W. Marshall Drive
Grand Prairie, Texas 75051

TRIP NO: 208569 CERTIFIED BY: éz 7l é g; e AT

PUNCTURE

7
-
9.

TEST DESCRIPTION

®
Wy
=
%
&
I~

GID
h

ELONG @

BREAK

...IIZ

=
3
o
a
2.
Q

DENSITY
NCTL

S
@
o
S

in

(modifications) --——-——m

UNITS| mils | % | b | b

——m

SPEGCATION s [seaa| @ | W | o | 1 | o0 | 7o [l &se0

6995 | D40520970 | 57/ 62 | 141

160

7015 a7 | a1

703-5 | D40520970 | 56/61 | 25 | 49 | 139
704-5 | D40520970 | s6/61 | 25 | 49 | 139
705-5 | D40520970 | 55/61

A0-6-04

712:5 | D40520970 | 56/ 61

160

ROLL NUMBER _-_-_--—

A0-6-04
A0-6-04

Cat 1 0 947 | Pass
m 842 Cat 1 0 947 Pass
289 842 Cat1 | 0947 | Pass |




:ERT' FI CATlO N SH E ET DATE: November 22, 2004 PO LY"F LEX, IN C
2000 W. Marshall Drive
PROJECT NO: 240815 ORDER NO: 640272 Grand Prairie, Texas 75051

TRIP NO: 208569 CERTIFIED BY: "L,

TEST DESCRIPTION Unit Weight | Grab Tensile| Puncture n-

— Astmmemmo| | Dsest | Dz | Daess | Darei | Deder |
T (modicaong] [ | | | |
onTs| | oa | b | b | seve |gavmem?|

_ sPECHCATON] | 16 | 4 | 0 | 10 [ S0 |
Texiile Roll Number —

MIRAF] _ 146734 GTM-16-0300 18.46 m“—
MF16 236144 GTM-‘I 6-0300 ~ 17.38

—=-=-
s S R S S S—




oate: Nowemborz,208  PULY-FLEX, INC.

2000 W. Marshall Drive
PROJECT NO: 240815 ORDER NO: 640272 Grand Prairie, Texas 75051

TRIP NO: 208569 - CERTIFIED BY: EZé Z i;

UNCTURE
TENSILE@ |
BREAK

THICKNESS
CARBON

BLACK
EAR

. JEST DESCRIPTION =

' Q

____ ASTMMETHOD| D1593 | D1603 | D1004 | D4833 | D6693 | D6693 | D6693 | D6693 | D5596 | D1505 | D5397
___(modifications) [ minavg | | | | | | | T 1T 1 am
- units| mils | % | mw_ | | ppi | % | pol | % | | gmicc | hrs
___ SPECIFICATION| 7260 | 2030 | 56 | 120 | 168 | 12 | 120 | 100 | Catior2 | 0.840 | 300
ROLL NUMBER | BLEND 1 1 0 b 1r 1T

GR-8-03 432X| 8230918 | 72084 | 24 | 58 | 157 | 175 | 17 | 151 | 341 | cat1

=g,
=

T

i | 1 o

I ¥ T

! ¥ L . -

| - ety e e e e e e ——— e T vy s o F "




Poly-Flex Material Shipment Roll List

Tractor # er # Date: 1° 1!‘04 TRIP 208569
Drop # 1 Drop # 1 Drop # Drop #

Poly-Flex # 240815(635060)  Poly-Flex # 240815(640272) Poly-Flex # Poly-Flex #

Customer: Williams Field Customer: Williams Field Customer: Customer:

Destination: Durango, CO  Destination: Durango, CO Destination: Destination:

Carrier: Long Gone  Carrier: Carrier: Camier:

Roll Number Weight|  Roli Description _
1| D40520970 |  AO-604-0699- 5 |  3500] 23 X500'X.060HD

L1 i

| D40520970 |  A0-604-0701- 5 | 3510 23' X 500' X .060HD
| | D40520970 A0-6-04- 0703- 5 | 3460 23' X 500' X .060HD
|4 | D40520070 |  A0-6-04-0704- 5 _ 23'X500'X 060HD
|1 | D40520870 | AO604-0705- 5 | 3480 23' X 500 X .060HD
|2 | D0s20970 |  A0604-0712- 5 | 3464 23' X 500 X .060HD
3| GTM16-0300 | 9110146734 (m..G) | 564 15' X 300' X 160z Textile
[ otwteomn | ormozsetes (rwy | s8] 15X300X az Texti
[ wes | omeosoas X | o] 2X130X 080HOR shon
S e
w1
ra— —————
16 _
ey 1
ey 1 1
>y 4+
J ! certify that all loading requirements and rofi conditions were inspected and approved CEM.

Truck Loader



JUL. 22. 2004 7:18PM POLY AMERICA RM 972 337 7407 NO. 3763 P. 1/1

]

A ATOFINA

Poly-Amarica
Ms. Dee Averitte

9723377407 07/21/2004
2000 W. Marshall Purchass order Rerm/dats
GRAND PRAIRIE TX 75051 179516
Dellvery Rem/date
81289652 000001 / 07/21/2004
SHIPPED TO: Order kam
POLY=-AMERICA, L.P. 30667826 000001
Grand Prairxie, Ix Customer pUmber

2000 WEST MARSHALL DR 80117916
GRAND PRAIRIE TX 75051

Material: Our / Your referance
FINATHENE 37120 @® (441840) /

Please find below taest data and pertinent information on ATOFINA HDPE material shipped to your
plant.

Batch 040520570 Quantity 190,750 LB Railcar ACFx067353

Characteristic Linit Value
Density g/ce 0.938
Melt Index 2.16/180 g/10 min 0.11
Melt Index 21.6/1590 g/10 min 12.6
Railcar Prefix - ACFX
Railecayr Number = 067555
Railcar Saeal Numbecrs - AB13359%
Sinceraly,

Cuxt Clark

Bayport Laboratory Suparviser

ATOFINA
12212 Porrt Road P. 0. Box 5010
Pasadena, TX 77507 LaPozrte, TX 77572

281-474-6965

Questiona? Contact Customer Service at 1-800-344-3462

ALY 514 OTAVA008 1MEL 22 VOPL Om

d



crAUS. 73. 209352 1: 37AM lPuL‘? AMERICA RM 972 337 740771  Right. ....’x NO. 4324 P. 2

ﬁ CoA Dete: 06/18/2003

Certificate of Analysis

Shipped To: POLY AMERICA CPC Delivery #;: 86437005

2000 W. MARSHALL PO #. B4216

GRAND PRAIRIE TX 75051 Weight: 193300 LB

USA . Ship Date: 08/18/2003

" Packsge: BULK

Recipient: Des Averitte Mode: Hopper Car
Fax: 1-872-337-7407 Car #: PSPX008807
Product.

MARLEX POLYETHYLENE K306 BULK

NCTL, ASTM D8397-95 Appendix (modified), Avg: >500 Hours
(not tasted on saoch lot)

Lot Number: 8230918

Proparty Teat Method _ Value Unit
Vieit index ASTM D1238 _ 0.100 g/ Omi
HLM| Flow Rate ASTM D1238 11.40 g/10mi
Density ASTM D1505 ' 0.9370 g/em3d
%
!
The data set forth herein have been carefully compiled by Chevron Fhillips Chemliosl Company LP.

However, thera is no warrenty of eny kind, ¢ithe axpraseed or | d spplicable to ite use, and the veer
assumes afl risk and Babiity in conneotion therewith,

flund S Dpntntett

Paul S. Newbold
Sr. Certification Systems Specialist

FPor CoA questions contact Peter Schelrman at 713-289-4799

Page 1 ot 1



m.m 2000 W. Marshall Drive Grand Prairie, Texas 75061 USA

866-765-8359 §72-337-7118 FAX 972-337-7233
CERTIFICATION DOCUMENTS

To: Lone Star Lining Company Date: 11/16/2004
1201 Sturgeon Court Suite 123 Poly-Flex Pro) # : 240815
Arlington, TX 76001 Customer PO: 24027-1

Project Name: Williams Field

Attn: Kent Jett

Emall: kent@lonestariiningco.com

Number of pages including cover: 5

Departure Date: 11/15/2004 Trip No: 208568

Destination: Durango, CO Order: 635058

Carrier:

Additional Notes:

Distribution of Documents:

Shipment Inspection Sheet: 1

Roli Certification: 1

Resin Certification: 2

Other:

Attached please find documents for the above referenced shipment. Please let us know
if you have any questions.

Sincerel

20l /7

{

- Russell Searcey
- 1-888-765-9359 ext 7269




[CeRuirlosTroN odEc Yy

ORDER NO:
CERTIFIED BY:

PROJECT NO: 240815
TRIP NO: 208568
i
-
O
~ TESTDESCRIPTION] & S @
ASTM METHOD] D5199 | D1603

A0-6-04
AD-6-04

AQ-6-04
Al-B=04

AD-6-04

A0-6-04
A0-6-04

AC_ 04
~ 710-5 | D40520970
7115

~ 713-5 | D40520970
AD-8-04

AO-6-04
AQ-6-04
AQ-6-04

Q.
D6693

| November 16, 2004

63505

s

modifications)| meiavg | | | | | |
UNITS| mils | % | | b | el | % | el | % | | gmec | hrs
SPECIFICATION| 5460 | 2.0-3.0 | 42| 108 | 126 | 1z | 220 | 700 | Gatiorz| 0.940 | 300 _
ROLLNUMBER | BLewp | | | | | | |

709-5 | D40520970 | 56/ 61

96/ 61

D40520870

96/ 61

714-5 | D40520870

399-5| D40520069 | 5762 | 27 | 48 | 144 | 156 | 17 | 309
400-5 2.7 144 | 156 | 17
697-5 ElES
702-5 : 56/ 61 m“ 289
706-5 | D40520970 162 | 18
7075 162 | 18
708-5 150 | 18
 D40520970 _ 150 | 18

150
163

acd
o

-2
oo

| EepEs

o0
|E
1)
W

FPuLY-FLeX, 1nC.

2000 W. Marshall Drive
Grand Prairie, Texas 75051

DISPERSION

DENSITY
[

CAR. BLK.

O
&
©

6_| D1505 | D5397
I D N

934 Cat 1 0.948
0.948
0.947
0.947
0.948

0.948
0.948
0.948
0.948
0.948
0.948
0.947

Pass

7 Cat1
Cat 1

W
(77]

Pass

Pass
Pa

Cat 1

Cat 1
Cat 1

Pass



Poly-Flex Material Shipment Roll List

Tractor # Jer # Date:____': 3-04 TRIP 208568
" Drop# 1 Drop # Drop # Drop #

Poly-Flex# _ 240815(635058) _Poly-Flex # T PoyFlex# _____________ Poly-Flex#

Destination: Durango, CO _ Destination: Destination: Destination:

L1+ | Ddos20069 |  A0604-0393- 5 |  3500]  23'XS00'X.060HD
2 | D40520969 |  AO-604-0400- 5 |  3560]  23X500X060HD
3 |  D40520970 |  AO-604-0697- 5 | 3494 23' X 500' X .060HD
4 |  D40520970 | A0-6-04- 0702- 5 23' X 500' X .060HD
5 | D40520070 |  AO-6-04-0706- 5 | 3,490
6 | D40520970 |  A0604-0707- 5 | 3460 23' X 500' X .060HD

.- 3470 23' X 500’ X .060HD
8 | D40s20970 |  AO6-04-0709- 5 |  3466|  23'X500X060HD

o | D40520070 |  AO604-0710- 5 |  3490|  23'X500'X.060HD |
10 |  D40520970 | A06O4-071-5 | 3488] 23 'X500'X.060HD
11| D40520970 |  A0604-0713- 5 | 3466  23'XS00'X.060HD |
12 | D40520970 A0-6-04- 0714- 5 | 3458 23' X 500' X .060HD
w | L

I — m—

16 -
=
e S
e

) TN .

EI P N

%

2 R ] . _

23 i - S— e —
| certify that all loading requirements and roll conditions were inspected and approved. CEM

Truck Loader



JUL. 22. 2004 7:18PM

A ATOFINA

Poly-America

Ms. Dee Averitte
9723377407

2000 W. Marshall

GRAND PRAIRIE TX 75051

SHIPFPED TO:
PGLY—MIC&; L.P.
Grand Praizrie, Ix

2000 WEST MARSHALL DR
GRAND PRAIRIE TX 75051

Materisl; Our / Your reference

POLY AMERICA RM 972 337 7407 NO. 3763

07/21/2004
Purchass oider Resn/dale
179516

Delivery Rem/dale
81289652 000001 / 07/21/2004
Ovrder e

30667826 000001

Customer pmber
80117916

FINATHENE 37120 @ (441840) /

Please find below tast data and pertinent information on ATOFINA HDPE material shipped to your

plant.

Batch 040520570 Quantity 190, 750 LB Ralloar ACFx067855

Charactleristic

Density

Malt Index 2.16/180
Melt Index 21.6/15%0
Railcar Prefix
Railear Number
Rallcar Seal Numbeczs

Sinceraly,
Cuxt Clark

Unit Value

P. 1/1

g/cc 0.938
g/10 min 0.11
g/10 min 12.6

- ACFEFX

- 067555

- ABl133599

Bayport Laboratozy Supervisor

ATOFINA
12212 Port Road
Pasadena, TX 77507

281-474-6965

A 1A FTAVRS INSLIRRYOM Om

. 0. Box 3010
LaPorte, TX 773572

Questiona? Contact Customer Service at 1-800-344-3462




JUL.26.2004 9:09PM  POLY AMERICA RM 972 337 7407

@ ATOFINA

Tragy Smith
972-337-7407
Gzand Praizie TX

SHIPPRD TO:
Pﬂ!-!—llﬂl!ﬂ, L.P.
Grand Prairie, Ix

2000 WEST MARSHALL DR
GRAND FRAIRIE TX 75051

Elateriel: Our / Your reference
FINATAEME 37120 @ (441040) /

NO. 3930 . 1/%

07/26/2004
Purrskass crisr Berwidam
179816

Balivery Remiisls

81292283 000001 / 07/2€/2004
Craier Baim

J0E6€7828 000001

(AERERIET eVt
8011791¢

Please £ind below test date and pertinent information en ATOFINA HDPE mstarial ahipped to your

plant.

Betoh D4052096¢9 Quantity 193,800 LB Rallcar GPLX076828

Chamrpeterf=iis i Vaiue
Denaity g/ce 0.939
Melt Index 2.18/190 ¢/10 min 0.11
Melt Index 21.6/19%0 g/10 min 12.8
Railoaxy Prefix e GPLX
Raileazr Numbar - 076828
Ipilcar Seal Numbers e AB133598
Sincerely;

Curt Claxk

Baypozt Laboratory Supervisor

ATOFINA
12212 Pozt Road
Fasadena, TX 77507

281-474-6965

P. 0. Box 3010
LaPoerte, TX 71572

Quastions? Contact Customer Service at 1-800=344-3462

ABGE| R4 R EEDL 157800 YOI 0en,






Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

PANEL PLACEMENT LOG

PROJECT NAME: Williams Field Services QC REP.: Rodolfo Sanchez
PROJECT NUMBER: 24027 MATERIAL: 60 HD

Number | Textured (T) | Number | instalied | installed | Width (ft) m
-r-mmm——
(P2 | s | oeo7 ftioro04] em | 225 | 179 | 179 | 4028 |
P3| s | o709 j1i/19/2004] PM | 225 | 168 | 168 | 3780 | |
P4 | s | o709 f1io004] PM_| 225 | 196 | 196 | 440 |
Ps I s | o708 l1119/2004] PM_ | 225 | 34 | 34 | 75 |
P6 | s | o708 |11/19/2004] PM | 225 | 453 | 453 | 10193 |
P71 s | 0399 f1ior004] PM | 225 | 427 | 427 |  ee08 | |
P8 | s | o399 J1u19004] pPM | 225 | 39 | 39 | 88 |
P9 | s | o712 |1ior004] Pm_ | 225 | 40 | a0 | 900 |
P10 I s 1 o712 {119r004)] PM ] 225 1 47 | a7 1 1088 | ]
P11t | s | oee9 fiwsor004| PM_ | 225 | 39 | 39 | 88 |
P 12 S ] 0699 [11/30/2004] AM | 225 | 40 | 40 | 00 | |
P13 | s | oee9 |1130/2004] AM | 225 | 43 | a3 | A
P14 | s | oe99 J1us02004] AM | 225 | 43 | a3 |
“—m“ i
| P16 0699 |11/30/2004] AM | 225 | a1 | a1 e
_m“ 40 _
m—““
(P20 | s | o699 f113or004] Am | 225 | a4 | a4
P2t | s | 0699 11302004 AM | 225 | 45 |
P22 | s | 0699 |11/30/2004 —m“
P24 | s | o705 —m
P25 1 s | o705 |11/30:2004] AM | 225 | 43
m“— 40 40
-- 41 41
P28 | s | o705 37
P2 1 8l |
(P30 ] s
P31 ] s |
N
P34
| P35 |
|

P40 |
P4
| P42 |
] 12/1/2004 |
_ 12/1/2004 |



1201 Sturgeon Court, Suite 123 Arlington, Texas 76001

Lone Star Lining Company

817-466-2577 817-466-3307 FAX

PANEL PLACEMENT LOG

Rodolfo Sanchez

QC REP.:

Williams Field Services

PROJECT NAME:

60 HD

Roll Date Time Panel Panel Length (ft)
Number | Installed | Installed | Width (ft) Side A Side B Area (sf) Area (sf)

MATERIAL:

24027

PROJECT NUMBER:

11250
11183

497

3 | 37
o701 f1212004 | PM | 225 | 38 | 38

497

JHE
= B
g
=|s|8
5|5|5

S
5 =
» ¥
b=
g £
& 3
Z| 3|59
(oI s

833

22.5

0701 | 12/1/2004 | PM

833
833

oro1 | 1t2004 ) PM | 225 | 37 | 37
o701 [12m/004 | PM | 225 | 37 | 37

o701 122004 | Pm | 225 | 38 | 38 | 855 |

12122004 | PM | 225 | 505 | 505 | 11363 |
225
225

1222004 | Pm | 225 | so1 | sot | 1273 |
120272004 | PM | 225 | 56 | 56 | 1260 |
(1222004 | Pm | 225 | 69 | 69 | 1553

12/2/2004

0713

s | o709
P58 | s | oro1 | 1222004 | PM

P54 | s | om0 |
o pss | s | o707
P 57

Pse | s

o Pps6 | s | 0703

968

43

43

22.5

12/2/2004

12/2/2004
12/2/2004

| P60 0713
0713
P62 | s | on3

1035
1080
1103

1D13
1013

1 0N w | M~ ()] ™M < njo

| < -5 g < < 7| < <|

P~ (Tp] ~— ]|~} O 0
- < T|T| T

|

0w olwlwlv wlol oo
N N NN N WD o
N O NN N Nj ~— —

__PM__
i
| 0713 | 12/2/2004 | PM |

S

_ﬂ..__

S

12/2/2004

| 12/22004 | PM | 225 | 45
nanmmmlmmnunn

_PM__
wm%lﬂﬂl

__PM

__PM

__PM__

| PM

|_PM__

12/2/2004
12/2/2004

SEEE
JHHE

o)
B
_...l

71}4

0713 | 12/2/2004 | PM_ | 225 | 49

0713 | 12/212004 | PM__
o713

P 70
=

P72
P73
P 74
P75
P 76
P77
P78
P79
P 80

P64 | s | o713 | 12212004 |
P65 | s | o713
Pes | s ] o713

ﬁﬁ--l-ﬂ-l

P63 | s | o713 | 121212004
P68

12!2»"2004
12/2/2004

1013

D - 1 O
oo < | <
< g O
o _b_mﬁ
o e o o
Y e o
3131313133
=] K= ololo
slslalslals
NEHEBHRE
il v—] ™
SHEERERE
ojlolojojololo
4] w

S
S

g

43

43

|44

22.5

P8 | s | oro4 | 1222004 PM__
Pa7 | s | orm3 |1z2004] PM |

44

120

22.5

2520

120

21.0

 pgs |
Y ——

T | omz | tzem00s | PM

Page 2






Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams Field Services AIR TEST TIME (MIN) 5 min
PROJECT NUMBER: 24027 PSI DROP (MAX) 2
QC REP: Rodolfo Sanchez

* For Machine Setup and Weather Conditions please refer to the Trial Weld Log
NON-DESTRUCTIVE TESTING INFO

gth_| Start | Tech Tech| Start | Start | Press | AT [ Vbox | Location

Seam
mm Date | INI | Time| Press | Drop | PIF | P/F | Start | End |
| 2/3  |11192004| 23 | 14:39 | JA [12/2/2004| DT |10:03] 30 | 0 | P | FULL SEAMLENGTH _
1/3 | 11192004 166 | 14:40 | Fz |12/2/2004| DT [10:03] 30 | 0o | P | FULL SEAMLENGTH _
172 |1119r2004| 179 | 15115 | Fz | 12/22004| DT |10:08] 30 | 0 | P | FULL SEAMLENGTH _
413 11192004 137 | 1517 | JA |12/2/2004| DT |10:08] 30 | 0 | P | FULL SEAMLENGTH |
| 4/2  [11192004| 178 | 1540 | JA |12/2/2004] DT |10:08] 30 | 0 | P | FULL SEAMLENGTH |
| 4/5  l1119/2004 | 23 | 1500 | JA |12/22004]| DT [10:43] 30 | o | P | FULL SEAMLENGTH |
| 3/5  |1119/2004| 32 | 14:58 | DT |12/2/2004] DT |10:13] 30 | 0 | P | FULL SEAMLENGTH _
| 5/6  |1119/2004| 32 | 1515 | DT |12/2/2004] DT §10:18] 30 | 0o | P | FULL SEAMLENGTH _
| 4/6_ |11192004]| 242 | 15:20 | FZ |12/2/2004] DT {10:18] 30 | 0 | P | FULL SEAMLENGTH |
. 6/7  |1119/2004| 465 | 16:15 | DT |12/2/2004| DT |10:18] 30 | 0 | P | FULL SEAMLENGTH _
mmnﬂ
48 | 16:10 12/2/2004 | DT f10:25] 30 | 0 FULL SEAM LENGTH
ﬂ 12/2/2004 mmnﬂ FULL SEAM LENGTH
1327 | JA |12/2/2004| DT | 851 ] 30 | o | P | FULL SEAMLENGTH
12713 |11/30/2004 | 40 | 13:23 12/2/2004| DT | 843 | 30 | 0 | P | FULL SEAMLENGTH |
13 /14 | 117302004 36 | 13:05 | Fz |12/2/2004] DT [ &30 | 30 | o | P | FULL SEAMLENGTH _
14 /15 |11/30/2004| 39 | 13:15 | Fz |12/2/2004] DT [ 832 | 30 | 0 | P | FULL SEAMLENGTH
| 15/16 | 11/30/2004| 36 | 13:28 | FZz [12/2/2004]| DT | 814 | 30 | 0 | P | FULL SEAMLENGTH
mm P | FULL SEAM LENGTH
17718 [11/30/2004 | 39 | 13:50 | Fz |12/2/2004]| DT | 9:26 | 30 EE
“ FULL SEAM LENGTH
mnﬂ FULL SEAM LENGTH
FZ_|12/2/2004| DT | 824 | 30 | 0 | FULL SEAM LENGTH
22 /23 |11/302004| 39 | 14:20 | Fz |12/2/2004| DT | 835] 30 | 0 | P | FULL SEAMLENGTH _
23 /24 |11/30/2004| 40 | 14:45 | Fz |12/2/2004| DT | 842| 30 | 0 | P | FULL SEAMLENGTH
11/30/2004 14:50 | JA [12/272004] DT | 850 30 | o | P | FULL SEAMLENGTH |
25 /26 |11/302004| 39 | 14:58 | FZ [12/2/2004| DT | 859 | 30 | 0 | P | FULL SEAMLENGTH _
11/30/2004| 44 | 1504 | JA [12/2/2004] DT | 850 | 30 | 0 | P | FULL SEAMLENGTH
27 /28 | 11/30/2004| 42 | 15:00 | Fz |12/2/2004| DT | 858 | 30 | 0 | P | FULL SEAMLENGTH
28 /29 | 11/30/2004| 44 | 1515 | JA |12/2/2004] DT | 903] 30 | 0 | P | FULL SEAMLENGTH _
1710 |11/30r2004| 22 | 1550 | FZ |12/2/2004| DT | 907 | 30 | 0o | P | FULL SEAMLENGTH |
| 1/9 11302004 f 10 | 1555 | FZz [12/2/2004| DT | 918 | 30 | 0 | P | FULL SEAMLENGTH _
9:20 ﬂnﬂ

1 /11| 11/30/2004 9:22 P | FULL SEAM LENGTH
11/30/2004 12/2/2004| DT | 9:22| 30 | 0 | P | FULL SEAMLENGTH |
12/2/2004| DT {924 | 30 | 0o | P | FULL SEAMLENGTH _
11/30/2004| 23 | 16:17 | Fz |12/2/2004| DT | 920 | 30 | 0 | P | FULL SEAMLENGTH _
| 1/15  |11/30/2004| 23 | 16:21 | FZ |12/2/2004| DT | 931 ]| 30 | 0 | P | FULL SEAMLENGTH
1716 |11/30/2004 | 23 | 16:26 | FZ |12/2/2004| DT 30 | 0 | P | FULLSEAMLENGTH _
1717 |11302004| 23 | 16:37 | Fz |12/2/2004] DT |11:16] 30 | 0 | P | FULL SEAMLENGTH _
1718 |11/30/2004| 23 | 16:40 | Fz [12/2/2004| DT |11:22] 30 | 0 | P | FULL SEAMLENGTH _
1719 |11/302004]| 23 | 16:45 | FZ | 12/2/2004 11:24] 30 | 0 | P | FULL SEAMLENGTH |
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams Field Services AIR TEST TIME (MIN) 5 min

PROJECT NUMBER: 24027 PSIDROP (MAX)
QC REP: Rodelifo Sanchez

* For Machine Setup and Weather Conditions please refer to the Trial Weld Log

— seAmWr0 NON-DESTRUCTIVE TESTING INFO

ﬁr
g "
Hm

o

-

-, | Start | Tech  Tech | Start | Start | Press | AT |

Number pate | () | Time [ IN* } pate | INI | Time | Press | Drop | P/F | PIF

11/30/2004 | 23 | 16:50 | Fz [12/2/2004] DT [11:24] 30 | o | P | FULLSEAMLENGTH _
1721 |11/30r2004| 27 | 16:55 | Fz |12/2/2004| DT |11:22] 30 | 0 | P | FULLSEAMLENGTH _
1727 |1130/2004| 16 | 17:00 | Fz |12/2/2004| DT [11:24] 30 | 0 | P | FULLSEAMLENGTH _
11/30/2004 | 23 | 17:03 | FZ |12/2/2004 11:27] 30 | 0o | P | FULLSEAMLENGTH _
3725 |11/302004| 23 | 17:07 | FZ DT J11:27] 30 | o | P | FULLSEAMLENGTH _
11/30/2004] 5 | 17:10 | Fz }12/2/2004| DT f11:24] 30 | 0 | P | FULLSEAMLENGTH _
5/24 |1130/2004] 15 | 1712 | Fz |12/2/2004| DT f11:38] 30 | o | P | FULLSEAMLENGTH _
- 6/23 |11302004] 23 | 17:45 | Fz |12/2/2004] DT |11:36] 30 | o | P | FULLSEAMLENGTH _
71722 |1130/2004| 23 | 17:19 | Fz | 12/2/2004 11:35] 30 | o | P | FULLSEAMLENGTH _
20730 | 121172004 | 30 | 852 | Fz |12/2i2004| DT |14:39] 30 | 0 | P | FULLSEAMLENGTH
12/1/2004 | 40 | 855 | JA [12/2/2004| DT [14:39| 30 | 0 | P | FULLSEAMLENGTH _
| 31/32 | 127172004 | 37 | 9:00 | FZ | 12/2/2004 1432] 30 | o | P | FULLSEAMLENGTH |
12/1/2004 | 35 | 9:10 | JA | 12/2/2004 14:32] 30 | o | P | FULLSEAMLENGTH _
12/2/2004 1432] 30 | 0 | P | FULLSEAMLENGTH
29 /35 | 121172004 | 34 | 922 | Fz |12/2/2004]| DT |14:25] 30 | o | P | FULLSEAMLENGTH
7136 | 121172004 | 238 | 9:50 | JA |12/2/2004| DT |14:25 m“n FULL SEAM LENGTH
36 /37 | 12/1/2004 | 204 | 11:03 | JA |12/2/2004| DT |14:25| 30 P | FULLSEAMLENGTH _
12/1/2004 | 84 | 11:45 | JA 14:17] 30 | o | P | FULLSEAMLENGTH _
37738 | 12/1/2004 | 23 | 10:50 | JA | 12/2/2004 14:17| 30 | 0o | P | FULLSEAMLENGTH _
37 /39 | 121172004 | 96 | 11:35 | Fz |12/2/2004] DT |14:47] 30 | o | P | FULLSEAMLENGTH _
1211/2004 | 30 | 12:05 | JA |12/2/2004| DT f14:10] 30 | o | P | FULLSEAMLENGTH _
12/2/2004| DT f14:10] 30 | 0 | P | FULLSEAMLENGTH
14:10] 30 | o | P | FULLSEAMLENGTH |
43 /44 | 121172004 | 29 | 14:52 | JA |12/2/2004| DT |14:03] 30 | 0 | P | FULLSEAMLENGTH _
44 /45 | 121172004 | 27 | 1500 | JA |12/2/2004| DT f14:03] 30 | 0o | P | FULLSEAMLENGTH _
45 /45A | 121172004 | 12 | 15:08 | JA |12/2/2004] DT |14:03] 30 | 0o | P | FULLSEAMLENGTH _
"~ 7/34 | 121172004 | 16 | 10:30 | Fz |12/2/2004| DT 1344] 30 | 0o | P | FULLSEAMLENGTH _
[ 7/33 | 12112004 | 23 | 10:33 | Fz |12/2/2004] DT |1344] 30 | o | P | FULLSEAMLENGTH _
7 /32 | 12112004 | 23 | 10:36 | Fz |12/2/2004]| DT [13:44] 30 | 0o | P | FULLSEAMLENGTH _
| 7/31 | 12112004 | 23 | 10:39 12/2/2004 | DT [13:38] 30 | o | P | FULLSEAMLENGTH
7730 | 121172004 | 23 | 10143 | Fz [12/2/2004| DT [13:38] 30 | 0 | P | FULLSEAMLENGTH
12/1/2004 10:48 12/2/2004 | 30 | 0 | P | FULLSEAMLENGTH _
7735 | 12772004 | 23 | 10:55 | FZ | 12/2/2004 nn FULL SEAM LENGTH
37 /29 | 127172004 | 7 | 14:30 | JA |12/2/2004| DT |13:32] 30 | 0 | P | FULLSEAMLENGTH
"~ 37/35 | 1212004 | 9 | 14:33 | JA |12/2/2004] DT |13:32] 30 | 0 | P | FULLSEAMLENGTH
35 /36 | 12/1/2004 | 28 | 14:36 | JA |12/2/2004| DT |13:26] 30 | 0 | P | FULLSEAMLENGTH |
1326 30 | 0 | P | FULLSEAMLENGTH
| 37/41 | 12/1/2004 | 24 | 14:46 13:26 HE FULL SEAM LENGTH
| 39 /46 | 12112004 | 426 | 14:20 | FZ | 12/2/2004 13:20| 30 FULL SEAM LENGTH
12/1/2004 | 436 | 16:00 | Fz | 121212004} DT {13:20] 30 | o | P | FULLSEAMLENGTH _
447_| 16:05 | JA |12/2/2004 1320] 30 | 0 | P | FULLSEAMLENGTH |
39 /45 | 12172004 | 32 | 15:30 | JA |12/2/2004] DT [14:44] 30 | 0 | P | FULLSEAMLENGTH
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PROJECT NAME: Williams Field Services AIR TEST TIME (MIN) 5 min
PROJECT NUMBER: 24027 PSI DROP (MAX) 2
QC REP: Rodolfo Sanchez
* For Machine Setup and Weather Conditions please refer to the Trial Weld Log
' SEAMINFO | NON-DESTRUCTIVE TESTING INFO

Seam nLth Eﬂl-ﬁach -Tm:h EEI-Start -Prass -AT -Vbox _anatian

Number pate | (f) | Time | IN* | Date | INI | Time| Press | Drop | P/F | P/F | Start | End
12/1/2004 15:35 12/2/2004| DT |14:44] 30 | o | P | FULLSEAMLENGTH _
 39/43 | 1212004 | 23 | 1540 | JA |12/2/2004]| DT [14:44] 30 | 0 | P | FULLSEAMLENGTH
| 390/42 | 121172004 | 23 | 1545 | JA |12/2/2004| DT |14:49] 30 | 0 | P | FULLSEAMLENGTH _
39 /42 | 12/172004 | 23 | 1550 | JA |12/2/2004| DT |14:49] 30 | 0 | P | FULLSEAMLENGTH _
39 /40 | 121172004 | 9 | 1555 | JA |12/2/2004] DT |14:49] 30 | 0 | P | FULLSEAMLENGTH |
22/49 | 12172004 | 36 | 16143 | DT | 12/2/2004 14:57] 30 | 0 | P | FULLSEAMLENGTH |
49 /50 | 12/1/2004 | 36 | 17:04 | DT | 12/2/2004 1457] 30 | 0 | P | FULLSEAMLENGTH _
| 50 /51 | 121172004 | 36 | 17:14 | DT | 12/2/2004 1457] 30 | 0 | P | FULLSEAMLENGTH |
12/1/2004 | 36 | 17:20 | Fz |12/2/2004] DT [1503] 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004 | 439 | 815 | JA |12/2/2004| DT |15:03] 30 | 0 | P | FULLSEAMLENGTH _
53 /54 | 12/2/2004 | 447 | 830 | Fz |12/2/2004] DT }15:03] 30 | 0 | P | FULLSEAMLENGTH _
54 /55 | 12/2/2004 | 458 | 10:10 12/2/2004 1509] 30 | 0 | P | FULLSEAMLENGTH _

55 / 56 | 12/2/2004 | 57 FZ_| 12/2/2004 15:09] 30 | 0 | P | FULLSEAMLENGTH _

56 / 57| 12/2/2004 | 45 15:15 mnn
15:15 P | FULL SEAM LENGTH
12/2/2004 | 41 | 11:07 | Fz |12/2/2004| DT [15:15| 30 ﬁ-ﬂ
59 /60 | 12272004 | 43 | 11:15 | Fz |12272004] DT |1521] 30 | 0 | P | FULLSEAMLENGTH

60 / 61 DT |1521] 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004| DT {1521 30 | 0 | P | FULLSEAMLENGTH _
| 62 /63 | 12/2/2004 | 47 | 11:43 | FZ |12/2/2004| DT [15:27] 30 | 0 | P | FULLSEAMLENGTH |
43 | 1149 | JA [12/22004| DT |15:27 FULL SEAM LENGTH
65 /66 | 12/2/2004 | 41 | 11:58 12/2/2004 mman FULL SEAM LENGTH
66 /67 | 121212004 | 43 | 11:50 | FZ |12/2/2004]| DT |15:35] 30 | FULL SEAM LENGTH
6768 | 12/2/2004 | 45 | 13:51 | FZ |12/2/2004] DT |15:35] 30 | O | P | FULLSEAMLENGTH _
12/2/2004 | 43 | 13:50 | JA |12/2/2004] DT J15:42] 30 | 0 | P | FULLSEAMLENGTH |
12/2/2004 | 45 | 14:00 | JA |12/2/2004]| DT 1542| 30 | O | P | FULLSEAMLENGTH _
12/2/2004 14:02 | Fz |12/2/2004| DT |15:42] 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004 14:13 12/2/2004| DT |1547| 30 | 0 | P | FULLSEAMLENGTH _
72173 | 121212004 | 43 | 14:12 | JA | 12/2/2004 15:47| 30 | 0 | P | FULLSEAMLENGTH |

73 /74 | 12/212004 | 46 | 14:23 | FZ | 12/2/2004 1547] 30 | 0 | P | FULLSEAMLENGTH _
m 12/2/2004 mnE
JA | 12/212004| DT [15:54] 30 | o0 | FULL SEAM LENGTH
12/2/2004 | 12 | 14:40 | JA |12/2/2004| DT |15:54] 30 | O | P | FULLSEAMLENGTH _
12/2/2004 mmm“n FULL SEAM LENGTH
12/2/2004 | 41 | 14:55 | JA |12/2/2004| DT | 16:01| 30 FULL SEAM LENGTH
86 /85 | 12/2/2004 | 38 | 15:06 | JA |12/2/2004]| DT |16:01| 30 | 0 | P | FULLSEAMLENGTH _
1222008 | 40| 1623 12212004 | OT |1601] 30 | 0 | P | FULL SEAMLENGTH _
JA |12/22004] DT |16:09] 30 | O | P | FULLSEAMLENGTH _
| 82 /81 | 12/2/2004 | 43 | 15:50 | JA | 12/2/2004 MEE
12/2/2004 | 6 | 14:40 | Fz |12/2/2004] DT |10:54] 30 | FULL SEAM LENGTH |

Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams Field Services AIR TEST TIME (MIN) 5 min
PROJECT NUMBER: 24027 PS|I DROP (MAX) 2
QC REP: Rodolfo Sanchez

* For Machine Setup and Weather Conditions please refer to the Trial Weld Log
NON-DESTRUCTIVE TESTING INFO

— seAmwr0_

Seam gt | stant [ Teon Start tion
Number | pate | (M) | Time | IN* | Date | NI | Time] Press | Drop | PF | PIF _

55 173 | 1222004 | 23 | 141 | Fz | 122r200a] OT |1054] 30 | o0 | P | FULLSEAMLENGTH

o5 72| 12004 | 23 | 1447 | Fz |12/22004] DT [10.47] 30 | 0 | P | FULLSEAMLENGTH _
55 /71| 1220008 | 23 | 142 | Fz 127272004 OT [1047] 30 | 0 | P | FULL SEAMLENGTH

H

FULL SEAM LENGTH

FULL SEAM LENGTH

79/78 | 12212004 | 15 | 16:17 | JA | 12/2/2004] DT |10:32

55 /70 | 1222004 | 23 | 14:56 | FZ DT |1047] 30 | 0 | P | FULLSEAMLENGTH
| 55/60 | 12/22004 | 23 | 15:00 | FZ |12/2/2004| DT j10:40f 30 | 0 | P | FULLSEAMLENGTH
| 55 /68 | 1222004 | 23 | 15:05 | FZ |12/2/2004| DT [10:40] 30 | 0 | P | FULLSEAMLENGTH _
| 55 /67 | 12/2/2004 | 23 | 1512 | FZ DT §1040] 30 | 0 | P | FULLSEAMLENGTH |
| 55/66 | 12/2/2004 | 23 | 15116 | FZ |12/2/2004| DT |10:36] 30 | 0 | P | FULLSEAMLENGTH |
12/2/2004 | 23 | 1523 | Fz [12/2/2004] DT |10:36] 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004 | 23 | 1528 | Fz |12/2/2004] DT f10:36] 30 | o | P | FULLSEAMLENGTH _
| 55 /63 | 12/2/2004 | 23 | 15:33 | FZ |12/2/2004] DT | 937 | 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004 | 23 | 15:39 | FZ |12/2/2004] DT | 937 | 30 | 0 | P | FULLSEAMLENGTH |
12/2/2004 1544 | FZ |12/2/2004] DT | 937 | 30 | 0 | P | FULLSEAMLENGTH |
12/2/2004 | 23 | 1549 | FZ |12/2/2004] DT | 9:43| 30 | 0 | P | FULLSEAMLENGTH
12/2/2004 | 23 | 1554 | FZ | 12/2/2004] DT | 943 | 30 | 0 | P | FULLSEAMLENGTH
12/2/2004 | 23 | 1559 | FZ |12/2/2004] DT | 9:43| 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004| DT | 947 | 30 | 0o | P | FULLSEAMLENGTH
55 | 56 12/2/2004| DT | 947 | 30 | 0o | P | FULLSEAMLENGTH
12/2/2004 12/2/2004| DT § 947 | 30 | 0 | P | FULLSEAM LENGTH
12/2/2004 | 4 | 16:20 | Fz |12/212004] DT | 953 | 30 | 0o | P | FULL SEAMLENGTH
38 /50 | 120212004 | 23 | 16:21 | FZ |12/2/2004] DT [ 953 | 30 | 0 | P | FULLSEAMLENGTH
12/22004 | 8 | 16:25 | Fz | 12/2/2004 9:53 E“ﬂ
| 39 /51 | 12212004 | 23 | 16:27 | Fz | 12/2/2004] DT | 9:58 0 | P | FULLSEAMLENGTH _
12/2/2004 | 15 | 16:30 | Fz [12/2/2004] DT | 958 | 30 | 0 | P | FULLSEAMLENGTH _
| 46 /52 | 12/2:2004 | 15 | 16:33 | FZ |12/2/2004] DT | 958 | 30 | o | P | FULLSEAMLENGTH _
12/2/2004 | 16| 16:37 | Fz |12/2/2004] DT f10:07] 30 | o | P | FULLSEAMLENGTH _
12/2/2004 | 9 | 16:41 12/2/2004 10:07] 30 | 0 | P | FULLSEAMLENGTH |
| 47/86 | 12122004 | 18 | 16:44 | FZ | 12/2/2004 1007] 30 | 0 | P | FULLSEAMLENGTH
48 /86 | 12/2/2004 | 3 | 16:45 | FZ | 12/2/2004 10:14] 30 | 0 | P | FULLSEAMLENGTH
48 /85 | 12/2/2004 | 23 | 16:46 | Fz | 12/2/2004] DT |10:14] 30 “E FULL SEAM LENGTH
53 /| 84 12/2/2004 | 23 121212004 | DT |10:14| 30 FULL SEAM LENGTH

12/2/2004 E 12/2/2004| DT [10:20] 30 | 0 | P | FULLSEAM LENGTH
12/2/2004| DT [1020] 30 | 0 | P | FULLSEAMLENGTH _
12/212004 | 18 | 17:00 | FZ |12/2/2004| DT |10:20] 30 | 0 | P | FULLSEAMLENGTH |
| 55 /81 | 1222004 | 8 | 17:10 | FZ |12/2/2004| DT |10:26] 30 | 0 | P | FULLSEAMLENGTH _
12/2/2004 | 40 | 16:00 | JA |12/2/2004| DT f10:26] 30 | 0 | P | FULLSEAMLENGTH

30 | o | P |

30 | o | P

. TR

| T

Y e

P N T SN I S e
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

REPAIR LOG

PROJECT NAME: Williams Field Services QC REP.: Rodolfo Sanchez

PROJECT NUMBER: 24027 MATERIAL.: 60 HD

REPAIR | DEFECT| REPAIR | TECH LOCATION o SIZE | VACUUM TEST |
. ID | Seam/Panel | Offset#1 | Offset#t2 | TYPE* m
R1 ! T l1232004] Fz | 38/30 4 | I 1 p | axt | P [ 121312004,
R2 | T J123004] Fz Jsos51 4 | T T p | w1 | P | 123004
| R3 1 T l1232004] Fz [ 36/38 / | | T p | ax1 | p | 12/32008
R4 | T J13004] Fz Ja9/s0 4 | T 1p " ax1 | P | 123004
R5 | T |12/3/2004 2/4 + | 11 P | 33 | P | 12532004
R6 | T j1a3004] Fz | 22423 /| 1T p | ax1 | P [ 12532004
R7 | T td2p004f Fz | 7s6 /| | TP 1 ix1 | P | 121322004
 R8 | T Jiwzz04] Fz | 26s24 4 | | 1P | ix1 | P | 1232004,
RO I 71 l1232004)] Fz | a4s6 /| I 1T p | ax1 | P | 1232004
(Rt | T J123004] Fz | 3/4 1 | T 1P | ax1 | P _| 1232004
R12 | T j1232004f Fz J25/26 / | | TP | ix1 | P [ 1232008
' R14 | T | 12/3/2004 ==“ 1X1 | P | 12/3/2004]
1232004f Fz } 20r210 4+ {1 b1 p T 1x1 | p V1230004
1232004 Fz | 19420 4 § ] TP T ax1_ | p | 12532004
 R18 | T fi23004] Fz ] 18r19 4+ | 1T TP | ax1_ | P | 12/3/2004]
R19 | 1 l1zse04] Fz Ji7s18 4 | T 1T p | x4 | P | 1232008
 R21 | T 1004} Fz | t5s16 4§ 1 TP T x4 | P | 12/32004
R22 | T l13004] Fz | 14s15 4 | 1T p | ax1 | P | 12132004
 R24 | DS5 12312004 Fz | 12713 J -=E ax2_| P | 12/3/2004
10 /111 | xt | P | 12/3/2004]
1232004) Fz | 8/11 /1 | TP | 1xt_ | P | 12352008
R27 | 1 l12mr004] Fz | 8/9 o+ § T 1T p | 2x2 | P | 12/32004
| R28 | T |12/3/2004] FZ 8/9 |/ =—“n 12/3/2004
12/3/2004] FZ 9 /10 / =E“ 12/3/2004
R30 | T 123004 Fz | 5/3 o+ | ] Xt | P [ 12/3/2004
 R31 | T l123y004] F2 | s5/6 / | |  F P | ixt | P | 12/3004]
 R32 | T [l123004] Fz | 34733 4 | | TP | ax1 | p_|12/32004
R33! T 123004) Fz §337/32 + | T 1T P | axt | P |1230008
| R35 | Dse |12r32004] Fz | 31732 4+ | sseos | | p | ax2 | P | 12/32004]
R36 | T —-n-: 12/3/2004 |
12/32004] Fz | 30s20 + | | T P | ixt | P | 1230004
m 20/3 / |} 1 P | i | P [123m004]
 R39 | 7 Jia3z004] Fz T 35/36 / | | 1P | ax2 | P | 123004
12/32004] Fz | 29/35 1 | b | x | P [12r32004
 R42 | T l1232004] Fz | 40/39 /37 | | | P | 2x2 | P | 12/3/2004
R43 ] T |12/32004] FZ | _=“n

i
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

REPAIR LOG
PROJECT NAME: Williams Field Services QC REP.: Rodolfo Sanchez
PROJECT NUMBER: 24027 MATERIAL: 60 HD

REPAIR | DEFECT| REPAIR | TECH LOCATION REPAIR| SIZE VACUUM TEST
# CODE* | DATE ID Seam/Panel Offset#1 | Offset#2 | TYPE* |  (ft) DATE
| R46 | T |123/2004] JA | 41742 1

‘
:
‘
§
:

| R48 | T |12/32004| JA | 43/44 [ | 2x2_ | P |12/3/2004
“Ras | Dot [izomoos] A | sasras | Eeos | | b | s | p |1om000
Rse |1 [izamoos] A | asiee /1 | | P | o2 | P [tar008
RS\ | T 1232004 JA [ s6/57 / | | | p | 22 | P

' R52 | T f1232004] oA | s7/88 4 | | 1 P | 2x2 | P |12/3/2004
Res | T [imeos| wa [serse 1 | | | | w1 | P |izmeom
" R54 | T l1232004f JA | s9s/60 + f | | p | Xt | P

Res | T lonooos] A leorer 1+ | [ F | v | P [iammom
' R56 | T 1232004 JA | e1s62 /| 0 0} e | x1 | P |12/3/2004
12/3/2004] JA | 62/53 / | 0l P | ixi | P ]12/3/2004
s | T |izomoos] A |36 1| | | P | w1 | P [1omm00
Roe | T |tommooa] A [eaves /| | | | i | P [1om000
' R60 | T 1232004 JA | es5/66 / | 0§ @ P | X1 | P |12/3/2004
—_“a 12/3/2004
JA__| 67 /68 | _- 12/3/2004
12/32004| JA | 68/69 / | E-.
' R64 | T 1232004 JA | €9s70 4 |  f X1 | P |12/3/2004
R 6z m T T T | o [romom
R 66 12/3/2004 |  JA | T 1 p | wx1 | p |12/32004
, -En X1 | P 127572008
T 12/3/2004 JA / 1X1
R 69 12/3/2004 |  JA EE 12/3/2004
T |123/2004f JA | 73/74 + | | | P | 2x2 | P |12/3/2004
ozo0a| oA | 7aret 1| | | P | 23 | P [tormmo0s
g1 /82 ( | | 1 P | 2x2 | P |12/3/2004
" R73__ | 1 1232004 oA | s4s55 s | 3weos | 00000 1 P | 2x2 | P |12/3/2004]
srss | || | i | P |iomeom
R | T [ieoeoos] A |eres /| | | | 1 | P [iamm008
LY M U DT S S ¢
oroia00a| A | w3 e | I T I KPP
[ seos | | 7 | we | » [romm0m
12/3/2004) JA / -_ﬂ X1 | P |12/3/2004
/ T— 1X1_| P |12/3/2004
(s T v Tl &7 Toorer 7 T —F [ o | P [romeom
' R82 | T |12/3/2004 46 | 47 | P | ix1 | P |12/32004
R83 | T |t2/3/2004] Fz | s52/87 / | P | x| P |12/32004
R84 | T |12/32004] Fz | 39/46 / | | 1 P | X1 | P |12/32004
Res | T |temeoos] Fz_ | sirse s | | | p | i | P |izmmo0s
' R86 | T f1232004] Fz | 2/4 4+ | 2} 1 P 1X1_| P |12/3/2004
BT 77 2 0 Y S B A 727
R es I A I ) P ixi
R 89 I FZ 2/3 1+ | 1 p | wxt | P |12/3/2004
R90 | Ds1 |12/32004] FZ 1/3 | 85'EEOS | P | ax2 | P |12/3/2004 |
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Rodolfo Sanchez
60 HD

QC REP.:
MATERIAL:

REPAIR LOG

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

24027

Lone Star Lining Company

Williams Field Services

PROJECT NAME:
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Offset#2 | TYPE*
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/
/
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/
/
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2/3
2/ 4
6!?
50!51
36 / 37
37 / 38
37 / 38
39 / 46
8/89
79 / 80

FZ
FZ
FZ
FZ
FZ
T4

39 / 46

a6 | 47 |

47 148/

48 / 53
“_

TECH
iD

JA
JA
JA
JA
JA

12/3/2004
12/3/2004
12/3/2004
12f3!20
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m 7 L e e L S
0

R 97
R 98
R 105
R 107
R 108
R 109

R 110
R 111

| R92 | Ds2 |12/3/2004] Fz |

REPAIR DEFECT| REPAIR

CODE* | DATE
Im-- 12/3/2004| FZ
| R93 | Ds4 | 12/3/2004
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